



Following Standards
ASME A 112.19.2
ASME A 112.19.14
WEP India



APPROVED CERTIFICATION
BODY LICENSING
NO. WCD LAB 0005
SASO1473/1474/2016



AMERICAN CERAMIC TESTING LABORATORY

Near Anchor Sanitarywares Pvt. Ltd.
Tarnetar Road, Thangadh-363530. (Gujarat) INDIA.
e-mail : jayesh@aristonceramic.com
website : www.actl.co

REPORT No. : ACTL/SUNRAY /02221022021

Report Issue date : 24-02-2021

TEST REPORT

SAMPLE RECEIVED DATE : 20-02-2021

CUSTOMER NAME & ADDRESS :

SUNRAY CERA
NAVAGAM ROAD
NAVAGAM
THANGADH -363530
GUJARAT
(INDIA)
99 252 22 652

HSN No. : 69101000

SAMPLE DECRPTION & NAME: Assorted broken pieces of sanitaryware samples and fired MOR bars as submitted by the party.

Name of the Item: Wash basin, Pedestal, E.W.C., Cistern, Squatting pan, Bidet & Accessories and Urinal.

TEST DESIRED

| Sr.No. | TESTS | METHOD |
|--------|--|-------------------------------|
| 1 | Modulus of Rupture (MOR), kg/cm ² | As Per IS 2556 (Part 1) :1994 |
| 2 | Determine Water absorption (%) Crazing resistance Abrasion resistance Chemical resistance Resistance to staining & Burning | As Per SASO 1024/25 : 1998 |

APPROVED BY :

VALIDITY OF THE REPORT IS FOR ONE YEAR FROM ISSUE DATE

TESTED BY:

J.G. Pithadia

J.G. PITHADIA (TECHNICAL MANAGER)

Jay J. Sompura

JAY SOMPURA (LAB ASSISTANT)

